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ITEM NO. OEM NUMBER Part Number DESCRIPTION QTY.
1 gxj-21-00r_asm 125 85.804.451 21L boiler 1
2 1002-1304-010_asm G3/4F-G3/8M INLET COUPLING ]
3 1008-0117-00 G3/8-5/16"90°ead hose 1
4 rsv4g40d-f40 125 85.804.452 RSV4G40 ]
5 cyjr250-15-06_asm 125 85.804.453 teeth belt guarder 1
6 qyir250-15-05b 5M30’ree’rh£ﬁ esyérlwchronizing 1
7 qyjr250-15-04 125 85.804.554 790-20-5M teeth wheel 1
8 166 L100V6SPCHIAV Yanmar (;PTHSFZOEOSFL%%AO‘ Q ]
9 125 85.804.453 HOT3510 Frame 1
10 qyjr250-15-50_asm |125 85.804.555| fuel tank assemble(old version) 1
11 cyjr-250-15-01 front plate 1
12 lungu-01 125 85.804.556 solid wheel 10" 4
13 cyjr-250-02 rear plate 1
14 tuilsjv-386_asm brake -386 1
15 qyjr250-15-09 bracket for brake 1
16 yooubeng_12 125 85.804.557 24V fuel pump 1
17 Cyir250-15-08 bracket fo\r/ ;?S?Ovr\]/)heel(diesel 1
18 oxj-b6é-00_asm 125 85.804.558 Control box 1
19 oxj-b1-32f_asm thermostat 1
20 3-8-m-m-258 G3/8M-M-258 connection pipe 1
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ITEM NO. OEM NUMBER Part Number DESCRIPTION
] QXJ-B2-B Burner Head
2 QXJ-B2-A 125 85.804.459 Fuel Nozzel Plate
3 QXJ-B2-C 125 85.804.460 Fuel Pipe Assembly
4 QXJ-B2-11 Top Cap
5 QXJ-B2-13 125 85.804.461 Air Turbo
6 QXJ-B3-01-R Boiler Skin Assembly
7 QXJ-B3-1-06-ZP Paper Seal
8 QXJ-B1-21 Insulator Ring
9 QXJ-B1-19 125 85.804.462 Concrete Pad
10 QXJ-B1-17-3 125 85.804.463 21L Call
ANGULAR: o5 T B.A.R. Group P/L
NAME SIGNATURE DATE REVISIONS PART NO. / PRODUCT
e I Hot3510A-YE
APPVD BOM
. o Various o A3
[See BOM]
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ITEM NO. OEM NUMBER Part Number DESCRIPTION QTY.
1 CYJ20-15-007 125 85.804.464 Teeth Wheel 5M-B 1
F 2 CYJR250-15-08 Support Bracket 1
3 CYJ20-15-005 125 85.804.465 Fan Wheel Assembly 1 @
4 QXJ-B5-06 Fan Cover 1
5 M8X16_GB5780 M8 Bolt 2
6 D25_GB894_2 2.stp 125 85.804.467 O Ring | 5
7 QXJ-B5-09_2.stp 125 85.804.468 Shaft 1
E 8 CYJ20-15-009 Teeth Wheel Case | )
9 D8_GB97_1_2.stp Washer 3
10 M8X55_GB5780 M8 Bolt 3 7
11 YOOUBENG_12 125 85.804.469 12V Fuel Pump 1
D
C
B ©
ANGULAR: 05 B.A.R. Group P/L
NAME SGNATURE | DATE REVISIONS PART NO. / PRODUCT
e I R Hot3510A-YE
APPVD BOM
A an MATERIAL o DESCRIPTION A3
[See BOM]
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ITEM NO. OEM NUMBER Part Number DESCRIPTION QTY.
1 ST4-18ZGLS_3 STA*18 Screw 4
@ 2 QXJ-B2-00 Elbow 1
3 QXJ-B2-06 125 85.804.470 Fuel Nozzel 1.5 1
4 QXJ-B2-A-1 125 85.804.471 Electrode 1
5 D5_GB862_2 Washer 1
6 M5X12_GB823 Bolt M5*12 1
7 QXJ-B2-05_3.stp 125 85.804.471 Fuel Nozzel Plate 1
8 QXJ-B2-04_3.stp 125 85.804.472 Glass Disc 1
9 D21_GB893_1 125 85.804.473 O Clip 1
10 MH200-21-1021 125 85.804.474 Flome Sensor 1
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ITEM NO. OEM NUMBER Part Number DESCRIPTION QTY.
1 XINHAOD-3V-16-1.stp Light Red 2 F
2 QXJ-B6-04.stp 125 85.804.475 Main Switch |
3 QXJ-B6-03-01.stp 125 85.804.476 Thermostat* ]
5 D4_GB97_1.stp Washer 2
6 QXJ-B6-02-1B.stp Operation Panel ]
7 D4_GB93.stp Spring Washer 2
8 M5X12_GB823.stp M5 Bolt 4 E
9 21-FSJT.stp PG21 Cable Holder 1
10 8-FSJT.stp PG9 Cable Holder 1
11 H21-003-06.stp 125 85.804.477 Ignition Transformer 1
12 QXJ-B6-01-3.stp 125 85.804.478 Control Box ]
13 MH200-21-1021-01.stp 125 85.804.479 Light Sensor* 1
14 QXJ-B6-15.stp 125 85.804.480 HT Cable 1 1 D
15 QXJ-B6-16.s5tp 125 85.804.481 HT Cable 2 1
16 12-FSJT.stp PG13.5 Cable Holder 2
17 M4_GB6170-.stp M4 Nut 4
18 D5_GB97_1.stp M5 Washer 4
19 D5_GB9?3.stp M5 Spring Washer 4
20 QXJ-B6-10B.stp Insulation Board ] C
21 MH200-21-1022.stp 125 85.804.482 Control Board 1
22 M4X6_GB823.stp M4 Bolt 4
23 XINHAOD-3V-16.stp Light Green 1
B
e " N = ueR. Group B/L
NAVE SONATURE | DATE REVISIONS PARTNO. / PRODUCT

e A e B B Hot3510A-YE

APPVD BOM
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